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Model: TG675E engine Partnumber: TG675e Year: 2011




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 6 406652 FLANGEM@TRIK M. COLLAR NUT M14X1.5
FINGEVIND M14X1.5

2 414988 MOTORDAKSEL LID

3 406654 REKYLSTARTER KOMPLET 3 RECOILSTARTER 3 HULLER
HULLER

4 1 417875 BLASEHUS TG675-E CIRCULATOR CASING

5 1 406652 FLANGEM@TRIK M. COLLAR NUT M14X1.5
FINGEVIND M14X1.5

6 1 414921 STARTER TRISSE STARTER SPOOL

7 1 414922 BLAESEHJUL FAN

8 1 417876 SVINGHUL FLYWHEEL

9 10 404121 BOLT M6X12 BOLT M6X12

10 1 414991 DAEKSEL LID

11 1 406647 PAKNING GASKET

12 1 406645 NET NET

13 1 414992 BOLT M3X6 BOLT M3X6

14 1 414993 PAKNING GASKET

15 1 414994 SKIVE WASHER

16 1 414927 TANKDAKSEL TANK CAP

17 1 406643 SVAMP GASKET

18 1 406642 PAKNING GASKET

19 1 414995 TANK FUEL TANK

20 3 404121 BOLT M6X12 BOLT M6X12

21 6 406640 GUMMI SKIVE WASHER

22 1 406639 FILTER FILTER

23 1 406631 ANDER®@R BREATHER TUBE

24 1 414929 BRANDSTOFSLANGE FUEL HOSE

25 1 414930 KLEMME CLAMP

26 1 406635 KLEMME CLAMP

27 3 90100691 LASEM@TRIK M6 LOCKING NUT M6

28 1 414996 HZJRE BESLAG TANK BRACKET

29 1 414997 VENSTRE BESLAG TANK BRACKET

30 1 414998 BESLAG TANK BRACKET

31 1 404121 BOLT M6X12 BOLT M6X12

32 1 414999 SKIVE 6.5X17X1.5 WASHER 6.5X17X1.5

33 1 90122148 FLANGEBOLT 8.8 FZB M8X16 COLLAR BOLT M8X16

34 1 422525 STOPKONTAKT TG675 SWITCH
ELSTART

35 1 406636 HOLDER HOLDER

36 3 414935 BLASEHUS CIRCULATOR CASING

37 2 415001 BOLT BOLT

38 1 415002 BOLT BOLT

39 1 404121 BOLT M6X12 BOLT M6X12

40 2 292317 BOLT M6X30 BOLT M6X30

41 1 417077 TANDSPOLE TG675 IGNITION COIL

42 1 406631 ANDER®@R BREATHER TUBE

43 1 415004 STANG ROD

44 2 415005 O-RING 6.5X12X1.5 O-RING 6.5X12X1.5

45 1 406629 PAKDASE 6X11X4 OIL SEAL 6X11X4

46 1 406628 SPLIT COTTER

47 1 415006 REGULATORSTANG ROD




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

48 1 415007 TRAEKFJIEDER 0.4X6.2X185 SPRING 0.4X6.2X185

49 1 415008 REGULATOR REGULATOR

50 1 406624 BOLT BOLT

51 1 417878 ELEKTRISK STARTER STARTER

52 5 406667 B@S BUSHING

53 1 411493 REGULATOR ARM REGULATOR

54 1 418089 REGULATOR FJEDER TG675 SPRING

55 2 414943 MZTRIK M6 M6 NUT M6

56 1 415010 VARMESKJOLD HEAT SHIELD

57 1 415011 UDSTYDNING EXHAUST

58 1 406674 VARMESKJOLD HEAT SHIELD

59 1 40-11294 TANDRYR F7RTC

60 4 402831 PINBOLT PIN BOLT

61 1 414946 TOPPAKNING HEAD GASKET

62 2 406676 STYREB@S GUIDE GLAND

63 1 414947 INDSUGNINGSVENTIL INTAKE VALVE

64 1 414948 UDSTYDNINGSVENTIL EXHAUST VALVE

65 1 415012 CYLINDER CYLINDER

66 10 415013 BOLT M8X50 BOLT M8X50

67 2 415014 STODSTANG PUSH ROD

68 1 414961 STYREPLADE GUIDE PLATE

69 2 415015 PAKDASE OIL SEAL

70 2 414962 VENTILFJEDER VALVE SPRING

71 2 406684 SADE UDST@DNINGSVENTIL | SEAT

72 2 415016 S/ADE INDSUGNINGSVENTIL SEAT

73 2 406693 PINBOLT PIN BOLT

74 2 406692 VIPPEARM ROCKING LEVER

75 2 406691 JUSTERINGSMJTRIK ADJUSTMENT NUT

76 2 406690 MJTRIK SORT NUT

77 2 406686 PAKNING GASKET

78 1 414963 VENTILDAKSEL VALVE COVER

79 1 414964 TOPSTYKKE CYLINDER HEAD

80 4 404121 BOLT M6X12 BOLT M6X12

81 1 414965 PAKNING GASKET

82 1 417075 PLAST INSULATOR GASKET

83 1 415018 STAL PAKNING GASKET

84 1 425144 KARBURATOR CARBURETTOR

85 1 406701 PAKNING GASKET

86 1 417879 PLADE PLATE

87 1 420148 PRIMER TG GEVIND | FRONT PRIMER SIDDER PA
SIDDER PA TG475NYMODEL/TG575/TG67
TG475NYMODEL/TG575/TG67 | 5
5

88 1 415019 LUFTFILTERHUS AIRFILTER HOUSING

90 1 406708 D/AEKSEL LID

91 1 417079 LUFTFILTER TG675/TG575 AIR FILTER TG675/TG575

92 1 406711 SKUMELEMENT AIR FILTER ELEMENT

93 1 406712 LUFTFILTERDAKSEL AIR FILTER CAP

94 1 415020 KRUMTAPHUS CRANKCASE

95 2 415021 PAKDASE 25X40X10 OIL SEAL 25X40X10

96 1 90200338 KUGLELEJE 25X52X15 BALL BEARING 25X52X15




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

97 1 417880 KRUMTEATAKSEL TG675-E CRANK

98 1 415023 PLEJLSTANG KOMPLET PISTON ROD

99 1 415024 STEMPEL PISTON

100 2 415025 LASERING LOCKING RING

101 1 415026 KRYDSPIN CROSSHEAD TUBE

102 2 414974 STEMPELRING SAT PISTON RING
TG575/TG675/TG675E TG575/TG675/TG675E

103 1 414974 STEMPELRING SAT PISTON RING
TG575/TG675/TG675E TG575/TG675/TG675E

104 1 414974 STEMPELRING SAT PISTON RING
TG575/TG675/TG675E TG575/TG675/TG675E

105 1 414974 STEMPELRING SAT PISTON RING
TG575/TG675/TG675E TG575/TG675/TG675E

106 1 415027 OLIEPIND OIL DIPSTICK

107 1 415028 STUDS FOR OLIEPIND 20X2.6 | OIL TUBE 20X2.6

108 2 415029 BOLT M4X12 BOLT M4X12

109 1 415030 PAKNING GASKET

110 1 415031 KRUMPTAPHUS PAKNING GASKET

111 2 415032 STYREB@S 8X10 GUIDE GLAND

112 1 415033 BUNDZEKSEL LID

113 2 406720 BUNDPAKNING DRAIN GASKET

114 2 415034 FLANGEBOLT M10X12 COLLAR BOLT M10X12

115 2 406614 PINBOLT PIN BOLT

116 1 415036 KNASTAKSEL CAMSHAFT

117 2 406608 LASERING LOCKING RING

118 1 414986 PLADE PLATE

119 1 415037 GLIDEBYZS SLIDING GLAND

120 1 406610 O-RING 6.5X15X0.5 O-RING 6.5X15X0.5

121 1 415038 GEAR GEAR

122 1 415039 AKSEL SHAFT

123 1 415040 PINBOLT 2X8 PIN BOLT 2X8

124 2 90102312 PLANSKIVE M12 FACE PLATE M12

126 3 417881 BOLT M5X12 BOLT M5X12

127 1 417882 RELA RELAY

128 1 417883 SENSOR SENSOR

129 2 417884 BOLT M6X30 BOLT

130 1 417885 TANDINGSMODUL SENSOR
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